
REVISED AGENCY DRAFT
Ephrata Landfill Feasibility Study

Prepared for

March 2018

Prepared by

In association with
Pacific Groundwater Group





March 2018  553-1860-012 (03/0301) 

REVISED AGENCY DRAFT  
Ephrata Landfill Feasibility Study

Prepared for 

Grant County 
124 Enterprise Street SE 
Ephrata, WA 98823 
 
and 
 
City of Ephrata 
121 Alder Street SW 
Ephrata, WA 98823 

Prepared by 

Parametrix 
719 2nd Avenue, Suite 200 
Seattle, WA 98104 
T. 206.394.3700  F. 1.855.542.6353 
www.parametrix.com 

In association with 

Pacific Groundwater Group 
2377 Eastlake Avenue East 
Seattle, Washington 98102 
206-329-0141 
www.pgwg.com 

 





 

 

CITATION

Parametrix. 2018. Revised Agency Draft 
[...]
so the existing LTT capacity should be adequate for flows from an expanded well field.  

The VTT would be modified in response to MPE pilot test results indicating that vapor-well 
radius of influence was not very sensitive to applied vacuum within the range tested in the pilot 
test, and that vapor-well specific capacities declined with increasing vacuum. The decline 
indicates that electrical cost per kilogram of contaminant removed would increase with 
increased vacuum. Based on these findings, a different blower, with a wider capacity range at 
intermediate vacuums compared to the existing vacuum pump, may be added to support an 
expanded MPE system. 



Revised Agency Draft Ephrata Landfill Feasibility Study  
Grant County and City of Ephrata 

 

March 2018  553-1860-012 (03/0301) 6-7 

Additionally, a third VTT GAC unit and attendant pipe and valve changes would be needed to 
allow switch-over and continuous treatment when VOC breakthrough occurs. Two GAC units 
would operate in series, with the third available for use when breakthrough occurs in either of 
the online units. Pipe and valve changes would allow any unit to operate as either the primary 
(i.e., first in series) or polishing (i.e., second in series) unit. 

For this FS, both the addition of an intermediate-vacuum blower and GAC changes are 
assumed. 

Typical operation, maintenance, and monitoring activities and costs associated with this 
component would include: 

System maintenance, including jetting pipes fouled by sediment 

GAC filter material changes 

Equipment replacement over time 

Liquid and vapor sampling and analysis 

System monitoring (i.e., equipment operating points, liquid and vapor flow rates, 
vacuums, temperatures, gas mixtures) 

Part-time operations staff 

Electricity 

MPE system removal and well decommissioning 

6.3.3 Groundwater Extraction from the Hole 
Continuous groundwater extraction from the Hole would remove contaminant mass and 
substantially reduce potential contaminant transport from the Hole to underlying aquifers. 
Dewatering would also reduce contact between groundwater and residual contamination 
remaining within the refuse in the Hole. 

In addition to existing well EW-1, the installation of three new wells were assumed for 
dewatering the Hole.  

The new Hole groundwater extraction wells would be screened similar to EW-1 (i.e., about 
4 feet), and spaced at relatively equal distances from each other within the Hole. All four wells 
would be fitted with transducers and submersible pneumatic pumps. Conduit and surface piping 
(heat-traced and insulated) would be installed for compressed air supply and groundwater 
discharge to the LTT. Piping would be specific to each well until lines could be combined into 
a shared header to the LTT.  

The initial discharge rate to dewater the Hole is estimated at 4 gpm, or 390,000 gallons over a 
40- to 70-day interval (Appendix A). Initial dewatering of the Hole would be followed by either 
cyclic recharge and dewatering or a reduced discharge rate to maintain the lowered 
groundwater level (estimated ambient groundwater flow through the Hole is 46,000 gpy) 
(Appendix A). It should be noted that variations in hydrogeologic parameters and other 
uncertainties result in ranges of calculated results; however, to evaluate cleanup action 
components, best-estimate values based on professional judgment were used. Pumping is 
assumed to be conducted for a 10-year period.  

Calculated VOC removal with this component is less than 1 kg in the first decade 
(Appendix B). Although the total VOC mass removal from the Hole is relatively low compared 



Revised Agency Draft Ephrata Landfill Feasibility Study 
Grant County and City of Ephrata 

 

6-8 March 2018  553-1860-012 (03/0301) 

to other cleanup actions, vinyl chloride accounts for about 50 percent of the total VOCs in the 
Hole. Pumping from the Hole might contribute to vinyl chloride reduction in the downgradient 
plumes, although this has not been quantified. 

Typical operation, maintenance, and monitoring activities and costs associated with dewatering 
the Hole would include: 

System maintenance, including jetting pipes fouled by sediment 

Equipment replacement over time 

Liquid sampling and analysis 

System monitoring (i.e., equipment operating points, liquid flow rates) 

Part-time operations staff 

Electricity 

6.3.4 Hydraulic Capture of the Northerly Plume in the Roza Aquifer 
Significant volumes of contaminated groundwater could be extracted from the Roza aquifer 
high-transmissivity zone near the northwest corner of the landfill (Figure 2). It could be 
possible to hydraulically capture the northerly plume in the Roza aquifer at the northern landfill 
property boundary within about 1 year (Appendix A) by pumping about 6 gpm from two new 
extraction wells installed in the Roza aquifer high-transmissivity zone. Hydraulic capture of 
the northerly plume at the north landfill property line (hereafter referred to as northerly plume 
capture) is assumed to eliminate migration in the Roza aquifer north of the landfill. The new 
wells would be fitted with transducers and submersible pneumatic pumps, and conduit and 
surface piping (heat-traced and insulated) would be installed for compressed air supply and 
groundwater discharge to a new treatment facility. Piping would be specific to each well until 
lines could be combined into a shared header to the treatment facility.  

Northerly plume capture should eliminate Roza aquifer contaminant migration north of the 
landfill; however, it would not directly remove source mass from the P1 zone or the Hole. 

A new treatment facility would be needed to treat groundwater to State discharge standards for 
infiltration because the estimated volume of pumped groundwater is expected to exceed the 
space available for a new evaporation pond with adequate capacity (3.5 million gpy). 

Pumped groundwater would need to be treated, then discharged to the ground (infiltration 
basin)16. Groundwater treatment would need to satisfy the conditions of a State Waste 
Discharge Permit. To meet the stringent discharge requirements of a State Waste Discharge 
Permit (Chapters 173-216 and 173-200 WAC), a multiple-stage treatment train would be 
needed (Figure 7). Such a treatment train would consist of: 

1. Equalization tank. A 20,000-gallon equalization tank would provide a full day’s 
worth of storage, allowing treatment system maintenance without cessation of 
groundwater pumping. 

                                                      
16 Discharge to the City of Ephrata Water Reclamation Facility is not feasible. The facility was planned 
and designed to accommodate limited modifications based on long-term population growth projections, 
which differ in magnitude from the volume estimated for groundwater extraction from Roza aquifer 
high-transmissivity zone. 



Revised Agency Draft Ephrata Landfill Feasibility Study  
Grant County and City of Ephrata 

 

March 2018  553-1860-012 (03/0301) 6-9 

2. Clarification. An inclined plate clarifier with a chemical dosing system would 
precipitate and reduce inorganic concentrations to avoid fouling the downstream 
treatment equipment. Lime precipitation with polymer would be planned for the 
chemical dosing processes. The clarifier would generate settled solids. Based on a 
typical sludge generation rate of 5 percent of influent flow, about 0.6 gpm, or 
315,000 gpy, of sludge would be discharged to an evaporation pond. 

3. Air stripping. An air stripper would be needed to remove VOCs prior to removal of 
the total dissolved solids. An air stripper is essentially a stacked tray system in a shroud 
with an air blower. Water cascades over the trays as ambient air is blown through the 
shroud. Water spreads on the trays, creating surface area for evaporation and advection 
of VOCs to the passing air. Air stripper exhausts are often equipped with carbon filters 
to reduce VOC emissions to the atmosphere. For the estimated flows, a six-tray system 
with about 240 cubic feet per minute air flow would be appropriate. 

4. Greensand pressure filter. A vertical greensand pressure filter would remove iron 
and manganese to prevent fouling of the downstream reverse osmosis unit. Chlorine 
dosing prior to the greensand filtration would activate and regenerate the filter media 
for removal of iron and manganese. A greensand pressure filter would need to be 
backwashed regularly with relatively clean water, which could be supplied from the 
reverse osmosis unit permeate flow. 

5. Reverse osmosis. Reverse osmosis would reduce the hardness and total dissolved 
solids to below discharge limits. A reverse osmosis unit contains membranes that 
remove contaminants. For the estimated groundwater discharge rates, an 18-membrane 
system would be appropriate. Sodium bisulfite would be added upstream of the reverse 
osmosis unit to remove residual chlorine. Antiscalant chemicals would also be added 
upstream to increase the solubility of constituents that would otherwise tend to deposit 
as scale on the membranes (e.g., calcium carbonate, calcium sulfate). Membranes 
could be maintained with a clean-in-place system consisting of a pump, mixing tank 
with heater, and associated controls. The reverse osmosis unit would generate 
concentrated brine which would be discharged to an evaporation pond. The brine 
generation rate is typically about 30 percent of the influent flow, including additives. 
Based on the estimated groundwater discharge for northerly plume capture and 
additives, brine generation would be about 3.5 gpm, or 1,840,000 gpy. 

6. Granular activated carbon. Liquid-phase GAC would provide a final polishing step 
to remove any remaining organic compounds. For the estimated flows, two 250-pound 
GAC units would be appropriate. 

Bench-scale treatability testing is recommended to evaluate waste generation rates, chemical 
dosing rates, efficacy of the individual treatment components, and efficacy of the overall 
treatment train. Accurate estimates of treatment results are not feasible for multiple 
contaminants and processes without bench-scale treatability tests.  

The relatively small quantities of dangerous waste generated through groundwater treatment 
could be managed under the State Hazardous Waste Contract. Treatment would be needed for 
the duration of groundwater pumping, an estimated 20 years. 

Implementation of this cleanup action component would require a State Waste Discharge 
Permit and may also require an air discharge permit.  

A building to house the treatment system would be needed for security and for protection of 
costly equipment from the elements. A building of about 4,000 square feet would allow proper 



Revised Agency Draft Ephrata Landfill Feasibility Study 
Grant County and City of Ephrata 

 

6-10 March 2018  553-1860-012 (03/0301) 

spacing between pieces of equipment for operation and maintenance access. A fully insulated, 
pre-engineered metal building on a concrete floor with office space and a control room is 
typical. Building temperature would need to be maintained between 40 and 90°F for treatment 
purposes. Utilities would include electricity, communications, potable water, and sanitary 
sewer. 

Treated groundwater could be disposed of by infiltration under a State Waste Discharge Permit 
(Chapters 173-216 and 173-200 WAC). Infiltration would be seasonally limited (March 
through October). When infiltration is temporarily unavailable, treated groundwater would 
need to be diverted to the existing evaporation pond and a new one sized to handle the excess 
volume. Alternatively, infiltration galleries or injection wells might be feasible, although 
estimates for this component are based on seasonal storage and evaporation. 

An infiltration basin system would include: 

Conveyance piping from the treatment facility 

A prepared surface area of about 3,600 square feet (based on estimated discharge and 
infiltration rates) 

Berms about 2 feet high around the basin to contain peak groundwater discharge during 
significant precipitation events 

Access roads 

Fencing 

An infiltration basin could be located in an area identified by PGG as suitable (Appendix F), 
on a County-owned parcel adjacent to and east of the landfill property where the high 
permeable Outwash formation is near the surface. An infiltration basin would need to remain 
in service concurrent with associated groundwater treatment actions. Former residential parcels 
now owned by the County would need to be rezoned to accommodate the new facilities. 

In addition to reducing migration in the Roza aquifer north of the landfill, this component 
would also remove VOC. Calculated VOC removal with this component (Appendix B) is 
approximately 13 kg and 61 kg for the first year and first decade, respectively (northerly plume 
capture assumes high VOC concentrations in the Roza aquifer near MW-63b would be captured 
by pumping from the Roza aquifer high-transmissivity zone near MW-3b and MW-7b). Those 
VOC removal rates include rates achievable by targeted pumping of the northerly plume, 
discussed below. As mentioned (Section 6.3.3), best-estimate values based on professional 
judgment were used to evaluate cleanup action components. 

Operation, maintenance, and monitoring activities and costs associated with this component 
would include: 

System maintenance, including jetting pipes fouled by sediment 

Filter material changes 

Equipment replacement over time 

Liquid and solids sampling and analysis 

System monitoring (i.e., equipment operating points, liquid flow rates, pressures) 

Part-time operations staff 

Electricity 



Revised Agency Draft Ephrata Landfill Feasibility Study  
Grant County and City of Ephrata 

 

March 2018  553-1860-012 (03/0301) 6-11 

6.3.5 Targeted Pumping from the Northerly Plume in the Roza Aquifer 
Contaminant mass can be removed through groundwater extraction from the Roza aquifer near 
where the center line of the northerly plume crosses the north end of the landfill parcel near 
existing well MW-63b. This area is just inside the landfill property line, and this component 
would capture some northerly plume contaminants before they migrate past the POC. 
Groundwater extraction would target the highest observed contaminant concentration in the 
Roza aquifer at this location, with the goal of removing contaminant mass, although it would 
not be possible to fully hydraulically capture the plume.  

The pumping system would include replacement of existing well MW-63b, and installation of 
two additional Roza aquifer wells spaced approximately 30 feet on either side, west and east, 
of MW-63b. The spacing is preliminary and subject to change based on further analysis. 
MW-63b is a 2-inch diameter well installed to a depth of 60 feet. The new wells would be 
constructed as 6-inch diameter PVC wells in 10-inch boreholes at a 65-foot depth. It is assumed 
that MW-63b would have to be replaced with a larger 6-inch diameter pumping well. 

The three wells would be fitted with transducers and submersible pneumatic pumps. Conduit 
and buried piping would be installed for compressed air supply and groundwater discharge to 
the LTT. Piping would be specific to each well until lines could be combined into a shared 
header to the treatment facility. 

Sustainable well yields are assumed to be 0.5 gpm at each well, based on testing of MW-63b 
(PGG 2016). The total water volume extracted would be approximately 788,923 gpy. In 
practice, the pumping rate would be adaptable and could be reduced if volumes exceed the 
limits of the water treatment and disposal systems. This component assumes treatment through 
the LTT with discharge to either the existing evaporation pond or a new evaporation pond 
(Section 6.3.7). Former residential parcels now owned by the County would need to be rezoned 
to accommodate a new pond. 

The radius of influence with the new wells is estimated to extend north of the landfill property 